


DWT  eror

SLIDE MITER SAW  KGS16-210 P

PRICE LIST OF SPARE PARTS

Description
Pos. Part Number Description (Q-ty) National Price, USD
Lanauage (O-tv)
1 S-231 Lock nut M10
2 S-233 Washer @10x@26x2 (2)
3 S-211 Washer @6x@12x1
4 N-002 Connecting pipe
5 S-074 Screw ST4x14 (2)
6 L-014 Reflector
7 R-013 Spring @8x@0.8x22 (3)
8 L-099 Locking plate support
9 M-161 Bearing cover
10 N-036 Base
11 N-136 Round plate
12 1-049 Insert
13 S-029 Screw M4x12 (4)
14 S-024 Spring washer @5 (2)
15 L-048 Fence
16 S-236 Hex. screw M6x25 (7)
17 S-053 Bolt M8x50
18 S-239 Hold-down screw M10x75
19 L-103 Rack
20 L-104 Plate @50
21 R-091 Rotary spring
22 S-240 Pin screw M5x@6x10
23 Q-003 Sliding stop (2)
24 S-031 Screw M4x8 (7)
25 M-038 Damper (3)
26 S-027 Screw M3x8
27 N-140 Frame
28 0-015 Ball bearing 6202.RS
29* 1A-054 Armature 127v
29* A-054 Armature 230V
30 0-008 Ball bearing 6000.RS
31 1-055 Guide wind circle
32 S-279 Screw ST5x70 (2)
33 M-146 Bracket
34 S-098 Insert washer
35* 1B-048 Stator 127v
35** B-048 Stator 230V
36 H-160 Bottom handle
37+ E-045 Inductor @35x@13x5 230V
38** E-005 Condenser 0.22uF 230V
39 C-037 Switch
40 S-075 Screw ST4x16 (7)
41 M-002 Cord clip
42 M-003 Rubber sleeve
43 H-162 Top handle
44~ 1E-003 Cord 127v
44** E-003 Cord 230V
45 S-243 Screw M6x35 (4)
46 D-017 Carbon brush (2)




47 J-040 Brush cap (2)
48 J-039 Brush holder (2)
49 H-151 Rear cover
50 R-093 Spring @10x@D0.7x22
51 L-096 Base pad (4)
52 S-023 Spring washer @4 (4)
53 S-065 Nut M6 (2)
54 S-064 Nut M8 (2)
55 S-155 Screw M5x 50
56 L-100 Stopping plate
57 R-089 Spring @8x@0.8x27
58 N-183 Pointer
59 N-184 Rocker
60 1-057 Lock button
61 N-156 Pin knob
62 L-123 Ruber plate
63 S-244 Lock knob M 10
64 L-165 Catch pin @6x155
65 S-099 Threaded pin M5x8 (3)
66 S-081 Screw ST5x35 (2)
67 H-152 Transport handle
68 R-086 Big spring @17x@27x40
69 L-109 Catch pin
70 L-148 Pin @16x90
71 S-220 Hex. screw M6x30
72 0-077 Needle bearing HK121610
73 S-153 Washer @6 (9)
74 F-060 Gear
75 K-109 Spindle
76 R-016 Key 4x4x12
77 K-112 Bearing holder
78 S-152 Spring washer @6 (9)
79 S-318 Pusher @6x105
80 S-280 Washer @8x@24x2
81 0-016 Ball bearing 6203.RS
82 S-250 Lock nut M8
83 S-104 Knurled nut M6
84 S-251 Screw M5x8 (7)
85 S-253 "E" ring @8
86 L-151 Link arm
87 N-187 Guide tube cover
88* 1T-026 Brand label (2) 127v
88** T-026 Brand label (2) 230V
89 S-117 Pin screw M6x@6,5x12
90 S-141 Pin screw M6x@8x 24
91 P-007 Active guard
92 S-097 Circlip for shaft @15
93 R-092 Bush @16x @30x4
94 Accessories Blade @210
95 M-152 Flange @16x@53 (2)
96 S-259 Screw M8x16 L
97 M-263 Stud-bolt M10xM 10 x50 (2)
98 S-243 Bolt M6x35
99 L-115 Shelf
100 S-256 Pin screw M6x@10x8
101 S-038 Screw M5x 14




102 L-155 Active guard cover

103 S-212 Washer @5x@30x1

104 1-058 Switch button

105 L-158 Locking plate

106 N-189 Pointer

107 S-315 Wave washer @8x@13
108 S-247 Screw M5x 12 (6)

109 L-159 Restrictive plate

110 S-248 Screw M6x10

111 L-119 Locking plate

112 L-121 Spring pin @3x16

113 S-316 Limiter pin M8

114 R-009 Bush @6,3x10x8 (2)

115 R-012 Active guard spring

116 S-245 Wing screw M6x15 (4)
117 S-317 Wing screw M6x25

118 M-191 Clip (2)

119 S-267 Wing screw M10x65

120 K-103 Locking spindle

121 S-095 Circlip for shaft @12

122 M-184 Chair

123 M-185 Holder

124 L-098 Pin @3x19

125 R-089 Spring @7.8x@0.8x27
126 R-127 Front pad

127 M-187 Guide tube @25x365 (2)
128 L-128 Rubber block (2)

129 M-189 Protection washer @25x@40 (4)
130 M-190 Rubber seal @25x@40 (4)
131 0-039 Linear bearing LB254035 (3)
132 L-163 Frame support

133 J-003 Connection clip (2)

134 S-320 Pin screw M5x@6x@8x 24
135 S-311 Lock nut M5

500 Q-094 Dust bag

501 Q-095 Box wrench 13




